i T

Management Practices of Sludge and Bio-solids in Jordan
(Aug. -Dec. 2005)

Contract No. (117/2005)
Prepared by
Water Quality Studies Division
Environmental Research Center

Royal Scientific Society
Amman - Jordan

Submitted to
Badia Research & Development Center / Jordan
And

International Arid Lands Consortium s
University of Arizona

US.A.
February/ 2006
G
THE UNIVERSITY OF ’ \:“? nnnnn 'ﬁ\ U SAI D
5 ATRUCSIONZ’80§A 4 4‘)?4, L ‘lm\d% \&,% lk@@g& FROM THE AMERICAN PEOPLE
72

S/ o
g sCientiﬁ“ s
INTERNATIONAL ARID LANDS CONSORTIUM



ROYAL SCIENTIFIC SOCIETY

3.1
12
3.3
3.4.
35
3.6.
3.7
3.8.
3.9
3.10.
3.1
31
313
3.14.
3.0
3.16.
317
3.18.
319,

INTRODUCTION
METHODOLOGY OF WORK
RESULTS AND OUTCOMES
[...]
Representatives of RSS and the Ministry of Water & Irrigation MWI / Water
Authority of Jordan WAJ (the official body responsible for the provision of
water supply and sanitation services) met several times to set-up the work plan
and issues need to be taken into consideration throughout the field survey. The
following staff were directly involved in executing the survey that was
conducted during the period (August-December 2005):

Eng. Saleh Malkawi: MWI/WAJ.

Eng. Ahmad Ulimat: Directorate of Water Quality, MWI/WAJ.

Eng. Wa’el Suleiman: Environmental Research Center ERC /RSS.
Eng. Asma Alsheraideh : Environmental Research Center ERC /RSS.

B

The following MWTPs operated by MWI/WAJ were covered by the survey:
Abu-Nuseir, Baq'a, Salt, Fuheis, Central Irbid, Jerash, Wadi Arab, Kufranjeh,
As-Samra, Mafraq, Karak, Tafilah, Wadi Mousa, Wadi Hassan, Agaba, Ramtha,
Wadi Al-seir, Madaba and Ma'an. The survey team visited each of these plants
and met the persons in charge in order to collect the required data and obtain any
important documents.

The following topics and issues were taken into account throughout the survey,
and a checklist (see annex (1)) was prepared for this purpose:

E Treatment processes of sludge (design criteria, resident time and others).

2. Available data on sludge/bio-solids quality (physical, chemical and

microbial aspects).

Testing procedures adopted for bio-solids.

4. Available data on sludge/bio-solids generated quantities (liquid,
dewatered and others).

(98]

5 Handling and disposal practices as well as costs entailed.
6. Fate of generated sludge/bio-solids.
7. Previous reuse/application (if any).

3 RESULTS AND OUTCOMES

3.1 Madaba Treatment Plant

Madaba wastewater treatment plant started operation in (1988). The treatment
system used to be of waste stabilization ponds type, then later in (2002) it was
changed to mechanical system (activated sludge). The treatment plant currently
serves about (50,000) inhabitants living in Madaba city. In addition, a soft drink
factory (Coca Cola) and an elevators factory discharge generated wastewater to
the public sewerage network leading to the treatment plant. Table (1) below .
shows the design and actual hydraulic and organic loads for the treatment plant



ROYAL SCIENTIFIC SOCIETY

LS Lodal) Ao

at different operational years. The trend shows an increase in both hydraulic as
well as organic loading over the period (2002-2005). The treatment plant is
currently operating at (72%) of its hydraulic capacity, while the organic and
solids loads are (107%) and (145%) of the design values respectively.

Table(1): Actual and design loads for Madaba treatment plant.

: Actual Load : =
Parameter | Unit 2002° 2003" 2004" 2005%% Design Load**
Inflow m’/d | 4,176 |4,422 |4,542 5,500 7,600
BOD:; mg/l (1,045 | 1137 | 1,301 1,400 950
kg/d | 4,364 | 5,028 | 5,909 7,700 7,220
TSS mg/l | 965 1,218 | 1,226 2,000 1,000
kg/d | 4,030 | 5,386 | 5,568 11,000 | 7,600

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Wastewater Treatment :
Figure (1) shows a schematic flowchart of Madaba wastewater treatment plant.
Treatment operations start with preliminary treatment including screens and
grease removal units. The secondary treatment (activated sludge/extended
aeration system) follows and consists of an aeration tank, two secondary
clarifiers, and two polishing ponds. Reclaimed water is discharged to a near-by

stream.

Sludge Treatment:
The sludge treatment units consist of two thickeners followed by drying beds
series. Table (2) shows the design criteria for thickeners operated at the
treatment plant compared to some typical design values.

Table (2): Design criteria for thickeners at Madaba treatment plant.

Parameter Unit Actual Design” Typical Design
Solids loading kg/m’.d 107 24.4-342"
Disposed sludge m*/d 250-300 (TS=3%) ;
from thickener kg solids /d 8,250

No. of units : 9 s
Depth m 4.5 s
Total surface area | 1,2 79 o

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.
**%* . Calculated (based on typical solids loading).

It can be noticed from table (2) above that the total surface area of the
thickeners is not sufficient to handle the solids loading since the solids loading is



a | 4 \ 4 \
ROYAL SCIENTIFIC SOCIETY LS okt damod

relatively high compared to the typical values. In order to satisfy the typical
design conditions, an area three times what is currently available is needed.

Table (3) below shows the actual and typical design for drying beds operated at
the treatment plant compared to some typical values. It can be seen that the total
area of the drying beds is sufficient to treat the disposed sludge quantities from
the thickeners, an area of (18,720 m?) is available while only (10,000 m?) is
required. The drying beds dimensions also fit into typical values.

Table (3): Actual and typical design for drying beds at Madaba treatment plant.

Parsmolen Unit Actual Design” Typical Design”™
Total area m’ 18,720 10,000
(0.16-0.23m?/capita)

Number of units - 156 -

Length m 20 6-30

Width m 6 6

Sludge depth cm 35 20-30
Detention time days 20-30 -
Aggregate layer depth cm 90 23-30

* Source: WAJ documents and person in charge at the treatment plant.
* Source: Metcalf &Eddy, third edition,1991.

Sludge Generation Rates:

Table (4) below shows the liquid sludge and dewatered bio-solids generation
rates at Madaba wastewater treatment plant. The treatment plant generates about
(250- 300m3/day) of liquid sludge during the period (November to April) and
only (5m” /day) of dewatered bio-solids during the period (May to October). In
other words, about (900m ) of dewatered bio-solids is generated annually
compared to (50,200m”) of liquid sludge.

Table (4): Sludge/bio-solids generation at Madaba MWTP",

Item Liquid sludge| Dewatered bio-solids
Generation rate (m’/day) 250-300 5
Generation period Nov.-Apr. May-Oct.
Total generated amounts (m’/ year) 50,200 900

* Source: WAJ documents and person in charge at the treatment plant.



\:\._,QQJ,-\
wv

V'

JIBYIMO[) dNBWIYIS / jue(d Jusuneau) J3)eadlsem eqepepx (1) 2an3iy

(W GE0 X 9 X 07) SUOISUSWIP YuMm .
(sun 96 1) spaq Fuiki(y wonesodojomosyun 1 -
‘sjun Juaunean a3pn[g -
" SIIUN JUSWIRAN] IDJBMAISBA\ [ -

dpo)
oed W(9 = A
SIQUNDIY [, OM T,
Spuod SuIysijoq
SIolyLIR[) T JU() [BAOWDY 3B
, 1
BN A1epuoosg @ . . s T
b €
. "I
@ Jaquuey) 110 b

ROYAL SCIENTIFIC SOCIETY



4 4 | 4 |
ROYAL SCIENTIFIC SOCIETY LS Lodalt Ao

Sludge Disposal and Entailed Costs:

Generated liquid sludge is currently disposed of at Ain Ghazal treatment plant,
about (45) km away from the treatment plant, while dewatered bio-solids is
usually accumulated within the premises of the treatment plant, then periodically
hauled by private contractors to As-Samra treatment plant, about (60) km away
from the plant. Table (5) shows annual estimated costs of transferring
sludge/bio-solids to damping sites.

Table (5): Sludge/bio-solids estimated transfer costs for Madaba MWTP".

Item Liquid sludge Dewatered bio-solids
Transfer costs (JD/m") 2 9
Total transfer costs (JD/year) 100,400 8,100
Total Transfer Cost:
108,500 (JD / year)

* Source: WAJ documents and person in charge at the treatment plant.

Sludge Quality Monitoring & Utilization:

There are no available data on the quality of generated sludge/bio-solids. It is
not common to analyze for sludge samples at WAJ laboratories as the technical
capabilities are not available. In view of this, no plans exist currently for
utilizing bio-solids generated at the treatment plant.

3.2 Abu- Nuseir Treatment Plant

Abu-Nuseir wastewater treatment plant started operation in (1986) to serve the
inhabitants of Abu-Nuseir new residential town. The operation system is of
activated sludge type, and the inflow is mainly of domestic type as the plant is
currently serving about (35,000) inhabitants. Table(6) shows the actual and
design loads for Abu-Nuseir wastewater treatment plant at different operational

years.
Table(6): Actual and design loads for Abu-Nuseir treatment plant.
Actual Load
Parameter Unit Design Load**
2002% | 2003* | 2004* | 2005%*
Inflow m’/d iy 02065 2300 4,000
BOD mg/I 544 525 485 550 1,100
- kg/d 0> 1163 | 1.098 | 1,265 4,400
TSS mg/I 547 551 509 . 1,000
kg/d sl 12200 1,153 4,000

*Source: WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.



a | 4 \ 4 \
ROYAL SCIENTIFIC SOCIETY LS Lodal) Ao

Table (6) shows slight increase in hydraulic and organic loadings over the
period (2002-2005), however, it can be noted that the treatment plant is
currently operating at only (57%) of its hydraulic capacity and (29%)of its
design organic load.

Wastewater Treatment :

Figure (2) shows a schematic flowchart of Abu-Nuseir wastewater treatment
plant. Preliminary treatment consists of equalization basin, screens and grit
removal, while primary treatment consists of primary sedimentation tank.
Secondary treatment consists of two aeration tanks followed by two secondary
sedimentation tanks. Rotating Biological Contactors (RBCs) are not currently
utilized because of the low hydraulic loads coming to the plant. Reclaimed
wastewater is currently utilized in irrigation and landscaping.

Sludge Treatment:

Sludge is only thickened at the treatment plant, there is one thickener as shown

in figure(2) with a volume of (350m ). Influent to the thickener is about (350
m>/d). A filter press and an aerobic digester exist but are not set in operation

because of high operational costs (as per the person in charge). Table (7) shows

the actual and typical design for thickeners operated at Abu-Nuseir wastewater

treatment plant.

Table (7): Actual and typical design for thickeners at Abu-Nuseir treatment plant.

Parameter Unit Actual Design* Typical Design
Solids loading kg/m”.d 20 24.4-34 2%*
Disposed sludge from| m’/d 80
thickener legs solids /d 2400 -
No. of units - 1 -
Depth m 3 -
Total surface area m” 117 g2rns
Detention time hour 24 -

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.
**% . Calculated (based on typical solids loading).

It can be shown from table(7) that the solids loading is less than recommended
values, and the actual surface arca satisfies what is needed, an area of (82 m?) is
recommended while (117 m?) is available.



-

0

i

Va

“JIBYIMO]) dNeWAYDS / jue[d JuduIBaI) 19)BMIISEAM JIISNN NqV :(7) 2anSig

HpSE=
..... i €
O = JouayoIy I, 'siun) uoneredg jo QO —
ssaxd 11, i St s S !
; " SHUQ) JUSUNBDL, IeMASEN [ -
:po)H
goes WQIz=A
M 00T I=A SYUB ], UONBIdY
1218931(] WE0Z=A
. =
JUB ] UOIIRJUSWIPAS [eAOWY SUAINS J009=A
Arewnq 909310 pue JIID)  dERWOINY Jue ], uonezifenby
uiseq UONBULIO[Y))

A

i e . i

uonyq _

wanguy

Yord W[ H=A ‘syueJ, ¥
UONRIUIWIPIS ATBPUOIIS

nan sogy

ROYAL SCIENTIFIC SOCIETY



a a a |
ROYAL SCIENTIFIC SOCIETY LS doda)) dmed

Figure(3):Thickener at Abu-Nuseir MWTP.

a: Aerobic digester b: Filter press

Figure(4):Unused aerobic digester and filter press at Abu-Nuseir MWTP.



4 i a \
ROYAL SCIENTIFIC SOCIETY LS dokall dnos

Sludge Generation Rates:

Table(8) shows the liquid sludge generation at Abu-Nuseir wastewater treatment plant.
Sludge is generated at a rate of (80m’/d), the total amount generated per year is

(29,200m”).
Table (8): Liauid sludge generation at Abu-Nuseir MWTP*.
Item Liquid Sludge
Generation rate (m’/day) 80
Generation period allover the year
Total generated amounts (m’/ year) 29,200

* Source: WAJ documents and person in charge at the treatment plant.

Sludge Disposal and Entailed Costs:

Liquid sludge is currently disposed of at Ain Ghazal treatment plant, about (25 km) away
from the plant. Table (9) shows annual estimated costs of transferring sludge to Ain

Ghazal.
Table (9): Sludge estimated transfer costs for Abu-Nuseir MWTP.
Item Liquid Sludge
Transfer cost (JD/m’) 0.55
Total transfer cost (JD/year) 16,060

* Source: WAJ documents and person in charge at the treatment plant.

Sludge Quality Monitoring & Utilization:

No data are available regarding the quality of generated sludge. During late eighties,
generated bio-solids coming out of the filter press (was in operation at that time) were
given to farmers in the area, but this was forbidden at that time by WAJ because of health
concerns.

3.3 Fuheis Treatment Plant

Fuheis wastewater treatment plant started operation in (1997) , the operation system is of
activated sludge type. The treatment plant serves about (23,000) inhabitants in addition to
some industrial activities such as food factories (four factories) and olive mills. Table
(10) below shows the actual and design loads for Fuheis wastewater treatment plant at
different operational years.

10



4 i a \
ROYAL SCIENTIFIC SOCIETY LS dodal) dnod

Table(10): Actual and design loads for Fuheis treatment plant.

Parameter | Unit aetnglhoad Design Load**
2002 2003* | 2004* | 2005%*
Inflow m’/d 1,523 1,942 1,560 | 1,600 2,400
BOD: mg/l 679 604 595 600 1,000
kg/d 1,034 1,173 928 960 2,400
s mg/l 600 577 557 600 .
kg/d 914 1,120 869 960

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Table (10) shows that hydraulic and organic loads received by the treatment plant are still below
design values, the treatment plant is operating at (67%) of its design hydraulic capacity and
(40%) of its design organic loading.

Wastewater Treatment :

Figure (5) shows a schematic flowchart for Fuheis wastewater treatment plant, the
treatment system consists of screens followed by equalization tank then grit removal
channel. The biological treatment units follow consisting of two aeration basins and two
settling tanks, then effluent goes into polishing lagoons (two lagoons). Final effluent is
chlorinated before being discharged to a near-by stream.

Sludge Treatment:

The sludge treatment system consists of a thickener followed by drying beds series.
Table (11) shows the actual and typical design for the thickener operated at Fuheis
wastewater treatment plant.

Table (11): Design criteria for thickener at Fuheis treatment plant.

Parameter Unit Actual Design* | Typical Design
Solids loading kg/m’.d 34.2 24.4-34 2%
Disposed sludge from thickener | m*/d 24

kg solid /d 720 <
No. of units : 1 S
Depth = 4 -
Total surface area 2 21 o]k
Detention time Lot 24 %

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.
#% : Calculated (based on typical solids loading).

11



| i)l Ao

ROYAL SCIENTIFIC SOCIETY

wanyd

-

cl

JIeYIMO[) dnewdYds/jue(d JUdU LI 1)eMI)ISEM SIPYN] :(S) NS

W GE Q4SS T sHun (0¢)
spaq 3urki(q

oed WOS=A SYue],
UONBIUSWIPAS KIEPU0IIS

A

A

000 YC=A
SpuO uoneInjej

JIG8=A

A

4ord WOOT E=A
SYUE |, UoneIdY

¢ JQUYOIY T,

{U00S=A
JuE]
uonezijenby

‘syun) uonreradQ jo QO L[
"SIuN JuSweal ] o3pn[s

" SHU[) JUSWIBAIL], JJEMAISEN [ -
:dpoD

e
[eAOWIY ILID)

wanpuy

A

SUQ2IOS




ROYAL SCIENTIFIC SOCIETY

It can be shown from table (11) that the thickener is working under maximum
solids loading values compared to typical ones. Moreover, available surface area
is just equal to the typical values. This indicates that one thickener will not be
sufficient to handle solids loading in the near future, taking into consideration
the increasing loads coming to the treatment plant.

Table (12) shows the actual and typical design for drying beds operated at
Fuheis wastewater treatment plant. It can be shown that the actual area of the
drying beds is not sufficient to treat the generated sludge, the available area is
(2,250 m?) while an area of (4,600 m®) is required.

Table (12): Actual and typical design for drying beds at Fuheis treatment plant.

Parameter Unit Actual Design* Typical Design**
Total area 2 4,600
m A (0.16-0.23m*/capita)

Number of units > 30 =

Length m 15 6-30
[...]
kg/d 10,944 | 11,871 9,603

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Table (20) shows that the treatment plant is now operating at (67%) of its
hydraulic capacity and (76%) of its design organic load.

Wastewater Treatment :

Figure (9) shows the wastewater treatment processes at Bag'a wastewater
treatment plant. The operation system consists of screening unit, grit chamber,
trickling filters, secondary clarifiers, and finally polishing ponds. Reclaimed
water is discharged to a near-by stream.

Sludge Treatment:

The sludge treatment process at Bag'a wastewater treatment plant consists of
only three thickeners (Figure (8)), two are usually in operation. There are no
drying beds, hence only liquid sludge is generated allover the year.

Figure(8): Sludge thickeners at Baq'a wastewater treatment plant.

Sludge Generation Rates:
The sludge generation rate is about (250m’/day) resulting in a total amount of
(91,250 m’ ) annually.

19



ROYAL SCIENTIFIC SOCIETY S okl dmod!

Sludge Disposal and Entailed Costs:

Generated liquid sludge is currently disposed of at Ain Ghazal treatment plant.
With regard to transfer costs, one cubic meter of sludge costs (1.0 JD ) making
the total transfer costs about (91,000 JD/year).

Sludge Quality Monitoring & Utilization:
There are no available information regarding sludge quality, only sludge total
solids is measured from time to time. Generated sludge has not been utilized yet.

3.6 Wadi Al-seir Treatment Plant

Wadi Al-seir wastewater treatment plant started operation in (1997), the
operation system is aerated lagoons. The treatment plant serves the following
towns: Wadi Al-seir, Hai Al-kursi, Wadi Zabda and part of Al-Husein medical
city. Table(21) shows the actual and design loads for Wadi Al-seir wastewater
treatment plant at different operational years.

Table(21): Actual and design loads for Wadi Al-seir treatment plant.

; Actual Load : .
Parameter | Unit 2002° 5003 | 2008° | 2005+ Design Load**
Inflow m’/d | 1,917 | 2,445] 2,593] 2,700 4,000
BOD mg/1 658 538 | 661 600 670
: kg/d 1,261 | 1,315] 1,714| 1,620 2,680
TSS mg/I 594 499 | 581 400 780
kg/d 1,138 | 1,220] 1,506| 1,080 3,120

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Table(21) shows an increase in hydraulic loads received by the plant which is
still operating below the hydraulic capacity and the organic design loads.

Wastewater Treatment:

The operation system consists of three anaerobic ponds followed by two aerobic
ponds and four maturation ponds. Reclaimed water is chlorinated before being
discharged to a near-by stream. Figure(10) shows the treatment process at Wadi
Al-seir wastewater treatment plant.

Sludge Generation Rates:

Since the start-up of the treatment plant, sludge accumulated at the maturation
ponds was disposed of twice; the first was in (2003) and the second was in
(2005), while anaerobic ponds were desluged only once during (2005). The
previously disposed amounts were about (960m®) from maturation ponds in
addition to (3,000-4,000 m’ ) disposed from anaerobic ponds. Costs entailed are
about (13,000 JD). Desluged quantities were stored within the premises of the
treatment plant (Figure (10)).

20



ol

| doodall 4

o

JIRYIMO[) dnewRYdS / jued Juduneaa) 1ayemdisem g, beq :(¢) 2an3ig

uanfe
A|

f

puod
ButysIjod

ROYAL SCIENTIFIC SOCIETY

00 000 C

ShE11813 (o)

AIepuodag

suiseq

19BIU0D PI[OS

SIONL] SulpyoLL,

SIQUYOIY T,

‘syun) uoneradQ jo O
"S)U) JuduneaI], A3pn[S

* SIU) Jusuneal], I91eMaIse \\

2po)H

il i

=

UONBIUAWIPAS ATRLI]

[eAOWIY JLID)

uanpug

SUQINS

—



i a a \
ROYAL SCIENTIFIC SOCIETY ESU) dodall dmed

Figure (10): Accumulated disposed sludge at Wadi Al-seir treatment plant.

Sludge Quality Monitoring & Utilization:
There are no available information about the quality of generated sludge. In
addition, generated sludge have not yet been utilized.

3.7 As-Samra Treatment Plant

As-Samra wastewater treatment plant is the largest treatment plant in Jordan, it
started operation in (1986) to serve the cities of Amman , Zarqa , Al-Hashmia
and Al-Rusaifa. The operation system is stabilization ponds. Table(22) shows
the actual and design loads for As-Samra wastewater treatment plant at different
operational years.

Organic as well as hydraulic loads coming to the plant grew rapidly over the

period (2002-2005). The plant is now operating at (340%) of its hydraulic
capacity and (400% )of its design organic load.

22



o

374

3

“JeYIMo dnBWYIS / Jueld Judun e} 19)BMIISEM IIRG-TY IPBAN (1) 9anSB1

i

; ‘syun) uonerddQ jo Qo LI
"SHU) JudWIedI] 93pn[S
" SHU() JUSUNEAL], IJEMAISEA\ [ -

Ppo)
W G IX0EX001 (W G HXELXOTT)
SpUoJ uorneIme Spuo( orqoioeuy
W €XSSX0T1
SpuUo( 21qoIoy
uonoJuIsSI( )
A
juanjuy
«— <«
(ure(q usaryey]) \ \ \

IPEA\ O} JUNYYE

SUS2I0S

=

UOTOJUISI]

ROYAL SCIENTIFIC SOCIETY



ROYAL SCIENTIFIC SOCIETY

Table(22): Actual and design loads for As-Samra treatment plant.

LS dnodal! dmods!

: Actual Load ; =
Pargmicter Unit 1 0™ [2003° | 2004 | 2005+ | Design Load**
Inflow m>/d 178,903| 186,823| 209,570 230,000 68,000
BOD mg/1 709 693 603 650 526
’ kg/d | 126,842 129,468 126,371| 149,500 35,768
TSS mg/l 558 563 555 - <
kg/d | 99,828 105,181 116,311

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Wastewater Treatment :

Figure (12) shows wastewater treatment processes at As-Samra wastewater
treatment plant, the treatment process consists of three stream-lines, each line
consists of anaerobic ponds, facultative ponds and maturation ponds.

Sludge Generation Rates:

Because of the operation system type, there is no periodic sludge disposal. Two
of the anaerobic ponds were desluged during (1996), the desluged amounts
estimated at (250,000m3 ) were stored at the plant site. In addition, there are also
about (350,000 m®) of dewatered bio-solids generated at other treatment plants
and disposed within the plant premises as shown in figure (13) (as per the
person in charge).

Sludge Quality Monitoring & Utilization:
There are no available information about the quality of generated sludge. In
addition, generated sludge have not yet been utilized.

3.8 Wadi Arab Treatment Plant

Wadi Arab wastewater treatment plant started operation in (1999) to treat part of
the wastewater generated from Irbid city, the treatment plant serves north west
of Irbid villages and part of Irbid city with a total population of about (190,000)
capita. Table(23) shows the actual and design loads for Wadi Arab wastewater
treatment plant at different operational years.

Table(23): Actual and design loads for Wadi Arab treatment plant.

: Actual Load : o
Parameter Unit 2002° 2004 2005+* Design Load*
Inflow m’/d 7.055 7,085 | 9,500 20,800
BOD mg/1 836 690 850 612
5 kg/d 5,898 | 4,888 | 8,075 12,730
mg/l 796 | 520 :
e kg/d 5616 | 3,684 =

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

24



o

S¢

| Aokl 4

“JIBYOAMO NBWIYOS / Jueld Judunear) JA)EMIISEM BIWEBS-SY :(Z]) 2Ny

‘syun) uonerddQ Jo QO
"SHu) Juduedl], 93pNn[S
" SHU[) JUSUIBDI], ISJBMOISBA\ [ -

A

uonpyg

S TR

!
f

uanjuy

A

l—

xog nds
uISeq J9BIUOD JULIOYD =l

A

Spuo uoneInje SpUnd St Spuod dlqotoeuy

ROYAL SCIENTIFIC SOCIETY



ROYAL SCIENTIFIC SOCIETY S Lokel) dnad!

Figure (13): Disposal of sludge at As-Samra treatment plant.

Table (23) shows an increase in inflow and BODj influent values over the years
(2002 to 2005), the treatment plant is currently operating at (46%) of its
hydraulic capacity, while the actual organic load is (63%) of the design value.

Wastewater Treatment :

Figure (14) shows wastewater treatment processes at Wadi Arab treatment plant,
the operation system is activated sludge/extended aeration consisting of the
following units respectively: screens, grit chamber, aeration basins,
sedimentation tanks and finally a chlorination basin.

Sludge Treatment:

Sludge treatment processes at Wadi Arab wastewater treatment plant consist of a
thickener, two sludge holding tanks and drying beds series. Table (24) shows the
actual and typical design for the thickener operated at Wadi Arab wastewater
treatment plant.

Table (24) shows that the total surface area of the thickener is not sufficient to
handle solids loading, the available area is only (115 m* ) while an area of (174
m?) is required. However, the two sludge holding tanks contribute in sludge
thickening which makes the area of the thickener somehow sufficient.

Table (25) shows the actual and typical design for drying beds operated at Wadi
Arab treatment plant. It can be shown that the total area of the drying beds is
not sufficient to treat the disposed sludge from the thickener, the actual area is
(10,950m’) while an area of (38,000 m> ) is required.

26



ROYAL SCIENTIFIC SOCIETY

LS o)) dmod-!

Table (24): Design criteria for thickener at Wadi Arab treatment plant.

Parameter Unit Actual Design* | Typical Design
Solids loading kg/m>.d 443 24.4-34.2%*
Disposed sludge m’/d 170 >
from thickener kg solid /d 5100
No. of units : 1 -
Volume m3 575 :

Depth m 5 2
Total surface area | 2 115 174 %%
Detention time hour 48 :

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.
**% : Calculated (based on typical solids loading).

Table (25): Actual and typical design for drying beds at Wadi Arab treatment plant.

Parameter Unit | Actual Design* Typical Design**
Total area 2 38,000
i 10.950° 1 (0.16-0.23mcapita)

Number of units s 73 .

Length m 25 6-30

Width m 6 6

Sludge depth cm 25 20-30
Aggregate layer depth cm 5 9536
Detention time day 14 =

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.

Sludge Generation Rates:

Table (26) below shows the liquid sludge and dewatered bio-solids generation at
Wadi Arab wastewater treatment plant. The treatment plant generates about
(170m’/day ) of liquid sludge during the period November to April and
(17m3/day) dewatered bio-solids from May to October. About (3,100 m3) of
dewatered bio-solids is generated annually compared to (31,000m’ )of liquid
sludge.

27



ROYAL SCIENTIFIC SOCIETY STl e

Table (26): Sludge/bio-solids generation at Wadi Arab MWTP".

Item Liquid Sludge | Dewatered Bio-solids
Generation rate (m’/day) 170 17
Generation period Nov.-Apr. May-Oct.

Total generated amount (m’/ year) 31,000 3,100

* Source: WAJ documents and person in charge at the treatment plant

Sludge Disposal and Entailed Costs:

Generated liquid sludge and dewatered bio-solids are currently disposed at
Alakaider dumping site. Figure(15) shows accumulated dewatered bio-solids
before being transferred to the dumping site.

Table (27) shows the sludge/bio-solids transfer costs. One cubic meter of liquid

sludge costs (1.13 JD ) while for dewatered bio-solids ( 1.88 JD). The total
annual transfer cost is (40,800JD ).

Table (27): Sludge/bio-solids estimated transfer costs for Wadi Arab MWTP".

Item Liquid Sludge Dewatered Bio-solids
Transfer cost (JD/m’) 113 1.88
Total transfer cost (JD/year) 35,000 5,800
Total Transfer Cost:
40,800(JD / year)

*Source: WAJ documents and person in charge at the treatment plant.

Sludge Quality Monitoring & Utilization:
There are no available information about the quality of generated sludge. In
addition, generated sludge have not yet been utilized.

3.9 Central Irbid Treatment Plant

Central Irbid wastewater treatment started operation in (1986), the plant serves
about (70,000) inhabitants living in Irbid city. Table (28) shows the actual and
design loads for Central Irbid wastewater treatment plant at different operational
years.

28



-

| dakal!

ROYAL SCIENTIFIC SOCIETY

6¢C

"HBYIMOY dneuwdyds / jue[d JUIUNELIL) J9)EMI)ISEM qEIY IPEA :(F]) 2anS1y

'syun) uonerdd( jo nQ
‘Sju) Jusunedl] A3pn[g

" SJIU() JUSUNEBAL ] JOJeAIISB A\

‘(siung/ )spaq Surkiq
.
B - : .
syue UIPJOH dspn
] JUB], SUIP[OH 25pn[S
dpo)H
1
WSLG=A
JOUYDIY I,
(yoeo W 8¢/ G=A © £q-puess
C pue uonerado ur sjun 1)
suised uoneiy
uiseq
Jrjuo (0)
gl Joquieyo JLID)
uan[zy
« <+ «— .-

o83 G8T[=A"(sHung)
SYUB [, UONBIUSWIPAS

Juonyjuy

4+—



ROYAL SCIENTIFIC SOCIETY LS dodal) Lmod)

Figure (15): Sludge accumulation before disposal at Wadi Arab treatment plant.

Table(28): Actual and design loads for Central Irbid treatment plant.

Actual Load

Parameter Unit 2002° 2003 2004° 2005+ Design Load**
Inflow m’/d 121 81031 7776 6508 11.023
BOD; mg/I 1,144 | 1,066 | 1,211 | 1,150 850
kg/d 8,146 | 8,638 | 9417 | 7475 9370
TSS mg/1 1092 - 1,073 | 1,008 : .
kg/d 7,776 | 8,694 | 7,838

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Table (28) shows a decrease in both hydraulic and organic loads over the period
(2002-2005), this is mainly due to diversion of part of the wastewater to Wadi
Arab treatment plant. The plant is now operating at (59%) of its hydraulic
capacity and (80 %) of its design organic load.

Wastewater Treatment:

Wastewater treatment units include: screening, grit removal channel, primary
sedimentation tank, trickling filters (two units), aeration basins, secondary
sedimentation tanks and finally a chlorination basin.

Sludge Treatment:

Sludge treatment processes consist of a thlckener with a volume of (1,000 m?),
a sludge holding tank with a volume of (960 m %), an anaerobic digester with a
volume of (3,540 m ) and a drying beds series. Table (29) shows the actual and
typical design for thickener operated at Central Irbid wastewater treatment plant.

It can be shown in table (29) that the surface area of the thickener is sufficient,
the available surface area is (250 m®) while an area of (112 m’) is required.
Figure(17) shows the thickener at Central Irbid plant.

30



ROYAL SCIENTIFIC SOCIETY LS Gk} dmod-t

Table (29): Design criteria for thickeners at Central Irbid treatment plant.

Parameter Unit Actual Design Typical Design
Solids loading kg/m*.d 13.2 24.4-34.2%
Disposed sludge from m’/d 110
thickener ke solid /d 3,300 :
No. of units - 1 -
Depth m 4 !
Total surface area m’ 250 112
Detention time day 5 .

*Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.
*** . Calculated (based on typical solids loading).

Table (30) shows the actual and typical design for drying beds at Central Irbid
plant, there are nine units with a total surface area of (12,000 mz), the surface
area of the drying beds is not sufficient because the required area is (14,000m?).
Drying beds are shown in figure (18).

Table (30): Actual and typical design for drying beds at Central Irbid treatment plant.

Parameter Unit | Actual Design* Typical Design™**
Total area 2 14,000
m L (0.16-0.23m%/capita)
Number of units = 9 -
Sludge depth cm 25 20-30

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.

Sludge Generation Rates:

Table (31) below shows the liquid sludge and dewatered bio-solids generation.
The treatment plant generates about (110m3/day )of liquid sludge during the
period November to April and (14m*/day) of dewatered bio-solids during May
to October. About (2,500m®) of dewatered bio-solids is generated annually
compared to (20,000m’ ) of liquid sludge.



-

G

W, ‘spun) uonerxd() Jo 1nQ N JIBYIMOL) dnewaYds AHued Juduned.) J3)ead)sem piqay :(91) 2.ansig
, ‘SHun) Judweal] o3pn[s Bl -
* SHU) JUQWIBAL], J91BMIISB A\ R S %.mﬁ b 1=own WoGT JO ﬂmoﬁ omws_m
AP uonuNap ‘ WOFSE=A Je WO [=EAIE [€10)
1915931(] 91qOIdeUY ¢ (suun g) spaq Surki(g

sAepg=awn) UONUIIOP A
H000T=A IUPI]

v

J096=A

[BAOWAI J1ID)

yue) Sulp[oH 23pn[s
SINY BUIPOLLL,
SyUe) UOIBIUSWIPS SYUE) UOHEIOY yue} SuIAS
ATepu0d9g : Arewnid
uonpyg
<« < <+

Jue) UONRULIO[YD)

ROYAL SCIENTIFIC SOCIETY

SUIOS

wanpyuy

///A|



ROYAL SCIENTIFIC SOCIETY

LS dadall dmod)

Figure (17):Sludge thickener at Central Irbid treatment plant.

Figure (18): Drying beds at Central Irbid treatment plant.

Table (31): Sludge/bio-solids generation at Central Irbid MWTP".

Item Liquid Sludge Dewatered Bio-solids
Generation rate (m’/day) 110 14
Generation period Nov.-Apr. May-Oct.
Total generated amount (m’/ year) 20,000 2,500

* Source: WAJ documents and person in charge at the treatment plant.

a3




ROYAL SCIENTIFIC SOCIETY LS Aokl Lmodt

Sludge Disposal and Entailed Costs:

Generated liquid and dewatered bio-solids are currently disposed of at
Alakaider dumping site. Table (32) shows sludge/bio-solids transfer costs. One
cubic meter of liquid sludge costs (7.8 JD) while for dewatered bio-solids the
cost is (1.25 JD) . The total transfer cost is (159,000 JD) annually.

Table (32): Sludge/bio-solids estimated transfer costs for Central Irbid MWTP".

Item Liquid Sludge | Dewatered bio-solids
Transfer cost (JD/m3) 78 1.25
Total transfer cost (JD/year) 156,000 3,000

Total Transfer Cost :
159,000 (JD / year)

* Source: WAJ documents and person in charge at the treatment plant.

Sludge Quality Monitoring & Utilization:
There are no available information about the quality of generated sludge. In
addition, generated sludge have not yet been utilized.

3.10 Wadi Hassan Treatment Plant

Wadi Hassan wastewater treatment plant started operation in (2001), the
operation system is activated sludge—oxidation ditch. The treatment plant serves
about (40,000) inhabitants living in Al-Husun camp and the villages of Kitm,
Shatana and Alnuaimah. Table(33) shows the actual and design loads for Wadi
Hassan wastewater treatment plant at different operational years.

Table(33): Actual and design loads for Wadi Hassan treatment plant.

: Actual Load . o
Parameter Unit 2002° 2003 2004 2005+* Design Load**
Inflow m’/d 423 12> 1,061 | 1,100 1,600
BOD; mg/l 859 802 836 850 600
kg/d 363 581 887 935 960
TSS mg/l 724 765 748 900 =
kg/d 306 550 794 990

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Table (33) shows an increase in hydraulic as well as organic loadings over the
years (2002 to 2005). The plant is now operating at (69%) of its hydraulic
capacity and (97%) of its design organic load.

34



ROYAL SCIENTIFIC SOCIETY S nakel) dmads)

Wastewater Treatment:

Wastewater treatment at Wadi Hassan plant includes: screening, grit removal,
aeration basins, sedimentation tanks, polishing ponds and finally chlorination
basin. Reclaimed water is utilized for on-site agricultural purposes.

Sludge Treatment:

Sludge treatment process consists of a thickener with a Volume of (3 50m’) and a
series of drying beds with a total surface area of (2, 400m?). Table (34) shows
the actual and typical design for thickener operated at Wadi Hassan wastewater
treatment plant. Table (34) shows that the solids loading to the thickener is
within the design range and that the available surface area is sufficient, the
actual area is (64 m? ) while an area of only (40m) is required. Table (35)
shows the actual and typical design for drying beds operated at Wadi Hassan
treatment plant. It can be shown that the drying beds surface area is not
sufficient, the actual area is only (2, 400m” ) while an area of (8,000 m?) is

required.
Table (34): Design criteria for thickener at Wadi Hassan treatment plant.
Parameter Unit Actual Design* Typical Design
Solids loading kg/m’.d 18.75 24.4-34.2%*
Disposed sludgef, m’/d 40 %
from thickener kg solid /d 1,200
No. of units 2 1 .
Depth m 55 -
Total surface area m> 64 4% **
Detention time hout 24 .

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.
**% . Calculated (based on typical solids loading).

Figures (20)&(21) show drying beds and sludge accumulation at Wadi Hassan
treatment plant.

35



-

| dpodall 4

ROYAL SCIENTIFIC SOCIETY

wanpye

urseg] poey

QWO

A

oD WOOS6=A
spuod  Sumysijod

0D

SsyueJ,

9%

JeydIMop dnewdyds Huepd Juduned) J9)emd)sem uessef Ipeas :(61) 21n31]

JOSE=A
IQUSOIY ],
Q

yoBd WO9E=A

UONEBIUSWIPIS

v

. G
a

YRS WOPOT=A

syuej,

uoneldy

JUS9=A
IquIey) D

SUAIOS

‘syun uonerddp Jo nQ . .
‘S1uN) jusueal] a3pn[s -
* S)IU[) JUSUIEAL], JOTEMIISB A\ B
po)
TN
/ uanpjuy



ROYAL SCIENTIFIC SOCIETY

B N ysesssommame e

LS dolal! daod!

Figure (20): Drying beds at Wadi Hassan treatment plant.

Table (35): Actual and typical design for drying beds at Wadi Hassan treatment plant.

Parameter Unit | Actual Design* | Typical Design**
Total area m’ 8,000
g (0.16-0.23m*/capita)

Number of units - 6 _

Length m 2 6-30

Width m 6 6

Sludge depth cm 25 20-30
Detention time days 1111 =
Aggregate layer depth cm 2 3330

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,199 .

Sludge Generation Rates:

Table (36) shows the liquid sludge and dewatered bio-solids generation at Wadi
Hassan treatment plant. The treatment plant generates about (40 m’ /day )of
liquid sludge during the period November to April and (4 m3/day) of dewatered
bio-solids during the period May to October.

37



ROYAL SCIENTIFIC SOCIETY 2SI dodal! dad)

Figure (21): Sludge accumulation before disposal at Wadi Hassan treatment plant.

Table (36): Sludge/bio-solids generation at Wadi Hassan MWTP'.

Item Liquid Sludge| Dewatered Bio-solids
Generation rate (m3/day) 40 4
Generation period Nov.-Apr. May-Oct.
Total generated amount (m’/ year) 7.300 g1

* Source: WAJ documents and person in charge at the treatment plant.

Sludge Disposal and Entailed Costs:

Generated liquid sludge and dewatered bio-solids are currently disposed of at
Alakaider damping site. Table (37) shows sludge/bio-solids transfer cost, one
cubic meter of liquid sludge costs (0.75 JD) while (1.1 JD) for dewatered bio-
solids. The total annual transfer cost is (6,300 JD).

Table (37): Sludge/bio-solids estimated transfer costs for Wadi Hassan MWTP".

Item Liquid Sludge Dewatered Bio-solids
Transfer cost (JD/m3) 0.75 i
Total transfer cost (JD/year) 5.500 200
Total Transfer Cost:
6,300(JD / year)

* Source: WAJ documents and person in charge at the treatment plant.

38



ROYAL SCIENTIFIC SOCIETY LS dodal) dmod!

Sludge Quality Monitoring & Utilization:

There is no available data about the quality of generated sludge/bio-solids. Only
solids content of sludge coming out of the thickener is measured from time to
time.

Small amount of bio-solids is being utilized for an applied research carried out
by RSS aiming at studying the feasibility of utilizing bio-solids and impacts on
soil fertility and crop production.

3.10 Ramtha Treatment Plant

Ramtha wastewater treatment plant started operation in (1987), the operation
system was of stabilization ponds type, this was shifted later in (2004) to
activated sludge system. The treatment plant serves about (40,000) inhabitants
living in Ramtha city. Table(38) shows the actual and design loads for Ramtha
wastewater treatment plant at different operational years.

Table(38): Actual and design loads for Ramtha treatment plant.

Parameter : Actual Load : L
Unit 002" 200 [ 2004|2005+ | Design Load™
Inflow m’/d 2301 | 3072 305 5500 5,400
BOD mg/1 852 696 801 950 950
4 kg/d 1960 | 2138 2451 | 3.135 5,130
TSS mg/l 597 549 614 700 s
kg/d 1,374 | 1,686 | 1,863 | 2,310

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Table (38) shows an increase in hydraulic, organic and solids loads coming to
the plant over the period (2002-2005). The treatment plant is currently operating
at (61%) of the hydraulic capacity and (61%) of the design organic load.

Wastewater Treatment:

Figure (22) shows wastewater treatment processes at Ramtha wastewater
treatment plant, the treatment process consists of two parallel lines, each line
consists of screens, grit removal, aeration basin and sedimentation tank. The
final effluent is further treated in polishing ponds and finally pass through a rock
filter. Treated effluent is chlorinated and currently reused for on-site agricultural
purposes.

Sludge Treatment:

The sludge treatment system consists of two thickeners followed by drying beds
series. Table (39) shows the actual and typical design for thickeners operated at
Ramtha wastewater treatment plant.

39



ROYAL SCIENTIFIC SOCIETY

LS dedall dmodr!

Table (39): Design criteria for thickeners at Ramtha treatment plant.

Parameter Unit Actual Design* Typical Design
Solids loading kg/m>.d 6.63 24.4-34.2%*
Disposed sludge from m’/d 7 :
thickener kg solid /d 810
No. of units 3 7 7
Depth m 4.5 =
Total surface area m> 122 EEE
Detention time hour 12-24 :

* Source: WAJ documents and person in charge at the treatment plant.

** Source: Metcalf & Eddy, third edition,1991.
##% - Calculated (based on typical solids loading).

It can be shown in table (39) that the total surface area of the thickeners is
sufficient to handle solids loading, the actual area is (122 m’ ) while an area of

only (27 m? ) is required.

Table (40) shows the actual and typical design for drying beds, it can be shown
that the total area of the drying beds is sufﬁc1ent to treat the dlsposed sludge
from thickeners, the actual area is (17,100 m ) while only (8,000 m ) area is

required.

Table (40): Actual and typical design for drying beds at Ramtha treatment plant.

Parameter Unit| Actual Design* | Typical Design**
Total area m’ 8,000
e (0.16-0.23m’/capita)
Number of units s 114 =
Length m 25 6-30
Width m 6 6
Sludge depth cm 35 20-30
Detention time days 30 -
Aggregate layer depth cm - 23-30

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf & Eddy, third edition,1991.

Sludge Generation Rates:

Table (41) shows the liquid sludge and dewatered b10-sol1ds generation at
Ramtha treatment plant .The plant generates about (27 m 3/day )of liquid sludge

40



ROYAL SCIENTIFIC SOCIETY LS dadal) dmos:!

during the period November to April and (5 m’/day) dewatered bio-solids within
the period May to October. About (900 m°) of dewatered bio-solids is generated
annually compared to (5,000 m® )of liquid sludge.

Table (41): Sludge/bio-solids generation at Ramtha MWTP".

Item Liquid Sludge | Dewatered Bio-solids
Generation rate (m3 /day) 977 5
Generation period Nov.-Apr. May-Oct.
Total generated amount (m’/ year) 5,000 900

* Source: WAJ documents and person in charge at the treatment plant.

Sludge Disposal and Entailed Costs:
Generated liquid sludge and dewatered bio-solids is currently disposed of at

Alakaider damping site (Figure(23)).

Table (42) shows the sludge/bio-solids transfer cost. One cubic meter of liquid
sludge costs (1.6 JD) while the cost is (1.15 JD) for dewatered bio-solids. The
total annual transfer cost is (9,000 JD).

Table (42): Sludge/bio-solids estimated transfer costs for Ramtha MWTP'.

Item Liquid Sludge Dewatered Bio-solids
Transfer cost (JD/m3) 1.6 1.15
Total transfer cost (JD/year) 8,000 1,000

Total Transfer Cost :
9,000 (JD / year)

* Source: WAJ documents and person in charge at the treatment plant.

Sludge Quality Monitoring & Utilization:
There are no available information about the quality of generated sludge/bio-
solids. No previous or present utilization practices exist.

41



| dodal) domad!

‘syun) uonerddQ jo O
"SHu) Judweal] a3pn[g
" SIU() JUSUIEAL], IJEMAISEN [ -

131 YO0y

Juaniyg

ROYAL SCIENTIFIC SOCIETY

UonBULIO[YD

v

*JIRYIMOL) dnewdYds / Jue(d Jusunead) 1ajemdisem eypuey :(zg) 2andig

YyoBd WG/ T=A

SIQUAYOIY T,

spuod 3urystjod

5
.
o

SYUB ], UOIBIUSWIPIS

Yord JW()G[=BAIY
syun(y171)
spag Suiki(q

v

4oes WOO0L=A
¢ suiseq uoNRIdY

4 uanpyuy
[eAOWY J1ID)

3 T

SUQ2I0S




ROYAL SCIENTIFIC SOCIETY LS b

Figure (23): Dewatered sludge disposal at Ramtha treatment plant.

3.12 Jerash Treatment Plant

Jerash wastewater treatment plant started operation in (1985), the operation
system is activated sludge /extended aeration. The treatment plant serves about
(75,000) inhabitants living in Jerash city, Soof city, Soof camp, Mogbelah and
Deer Al-lyat towns. Table (43) shows the actual and design loads for Jerash
treatment plant at different operational years.

Table(43): Actual and design loads for Jerash treatment plant.

: Actual Load ; -
Parameter Unit 2002° 2003 2004 2005+* Design Load**
Inflow m’/d 2913 | 4,359 | 3,441 | 3,600 3,250
BOD mg/l 1219 1,106 | 1,084 1,500 600
2 kg/d 3551 | 4821 | 3,730 | 5400 1,950
TSS mg/1 1281 | U7 898 1,150 761
kg/d 3,731 | 4,564 | 3,090 | 4,140 2,473

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Table (43) shows an increase in hydraulic, organic and solids loads over the

period (2002-2005). The treatment plant is now operating at (110%) of its
hydraulic capacity and (277%) of the design organic load.

43



ROYAL SCIENTIFIC SOCIETY LS R

Wastewater Treatment:

Figure (24) shows the treatment processes at Jerash wastewater treatment plant
which consists of the following units: screens, grit chamber, oil removal unit,
aeration tanks, secondary clarifiers and finally polishing ponds.

Sludge Treatment:

The sludge treatment processes at Jerash wastewater treatment plant consist of a
thickener and drying beds. Table (44) shows the characteristics of the thickener
operated at Jerash wastewater treatment plant.

Table (44): Design criteria for thickener at Jerash treatment plant.

Parameter Unit Actual Design* | Typical Design
Solids loading kg/m*.d 62.5 24.4-34.2%*
Disposed  sludge from  m’/d 100 =
thickener kg solid /d 3000
No. of units - 1 <
Depth m 5 =
Total surface area m> 48 gQ*
Detention time hour 60 -

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.
##% : Calculated (based on typical solids loading).

It can be shown from table (44) that the surface area of the thickener is not
sufficient, the actual area is (48 m” ) while an area of (88 m?) is required.

Table (45) shows the characteristics of drying beds at Jearsh plant compared to
typical design, it can be shown that the total area of the drying beds is not
sufﬁ01ent an area of (15,000 m* ) is required while the actual area is only
(3,600m?%). Also the sludge depth applied to the drying beds is higher than
recommended values. Figure (25) shows the drying beds at Jerash wastewater
treatment plant .

44



ROYAL SCIENTIFIC SOCIETY LS dodal) dmod-t

Table (45): Actual and typical design for drying beds at Jerash treatment plant.

Parameter Unit Actual Design* | Typical Design**
Total area m° 15,000
o (0.16-0.23m*/capita)

Number of units = 30 =

Length m 20 6-30

Width m 6 6

Sludge depth cm 40 20-30
Detention time days 15-20 -
Aggregate layer depth cm - 23-30

* Source: WAJ documents and person in charge at the treatment plant.
** Source: Metcalf &Eddy, third edition,1991.

Sludge Generation Rates:

Table (46) shows liquid sludge and dewatered bio-solids generation at Jerash
treatment plant. The plant generates about (100 m’/day ) of liquid sludge during
the period November to April and (50 m’) during May to October in addition to
(3 m’/day) of dewatered bio-solids during May to October.

Table (46): Sludge/bio-solids generation at Jerash MWTP",

Item Liquid Sludge | Dewatered Bio-solids
Generation rate (m’/day) 100 (winter) 3
50 (summer)
Generation period Nov.-Apr.
May-Oct. May-Oct.
Total generated amount (m’/ year) 27.400 600

* Source: WAJ documents and person in charge at the treatment plant.

45



-1

| dolall 4

ROYAL SCIENTIFIC SOCIETY

uiseg 1o€jU0))

9

*JIBYIMOJ INBWAYDS / Jue[d JUdUI)BI.I) AI)EAMI)ISEM YSBIIL () 2InSI

JOYT=A (syun (y¢) spag Sulkiq
JouaOI I,

sy uonjerddQ Jo QO
"SIuN) Juoweal ] 93pn[s

" SIIU[) JUQWIBAL], JOJBMI)SE A\ _H_ =

UoneuULIONY)) ¢
Ll L
+—
- <« -
[BAOWIDY JLID)
Horo WIQE—A
¢H0000¢ =A : [ea0] 10
Spuod Surysijod yoe? msowmﬂ\/ ; maoowmﬂ\/
gy SIoJLIR[) AIBpPU0IdS ‘ Syue ], UONRIDY

SUSAIOS

T///T.

anyjuy




ROYAL SCIENTIFIC SOCIETY

S dokal) dmod

Figure (25):Drying beds at Jerash treatment plant

Sludge Disposal and Entailed Costs:

Generated sludge/bio-solids are currently disposed of at Alakaider damping site.
Table (47) shows sludge transfer cost, one cubic meter of liquid sludge costs
(1.1JD) while (2.0 JD) for dewatered bio-solids. The total annual transfer cost is

(31,300JD).

Table (47): Sludge/bio-solids estimated transfer costs for Jerash MWTP".

Item Liquid Sludge | Dewatered Bio-solids
Transfer cost (JD/m3) 1.1 2
Total transfer cost (JD/year) 30,100 1,200
Total Transfer Cost:
31,300(JD / year)

* Source: WAJ documents and person in charge at the treatment plant.

Sludge Quality Monitoring & Utilization:
Only the total solids of liquid sludge coming to the thickener is measured from
time to time at Jerash treatment plant. No previous or present utilization

practices exist.

3.13 Kufranjeh Treatment Plant

Kufranjeh wastewater treatment plant started operation in (1990), the operation
system is trickling filters. The plant serves about (45,000) inhabitants living in
Ain-Janna , Ajloun city, Kufranjeh and Annjarah. Table(48) shows the actual

47



ROYAL SCIENTIFIC SOCIETY LS dodal) dmod-t

and design loads for Kufranjeh wastewater treatment plant at different
operational years.

Table(48): Actual and design loads for Kufranjeh treatment plant.

: Actual Loa : ;
Parameter Unit 2002 2003*t 200:* 2005%* Design Load**
Inflow m’/d 2920 1 2R | 2403 "2 500 1,800
BOD mg/1 1.195 | Loi6 1134 1150 850
. kg/d 2655 2999 2725 2,932 1,530
e mg/1 804 | 748 | 891 . 2
kg/d 1,787 | 2,085 | 2,141

*Source : WAJ, Wastewater Operating Systems Directory annual report, 2004.
**Source: WAJ documents and person in charge at the treatment plant.

Table (48) shows an increase in hydraulic, organic and solids loads over the
period (2002-2005). The treatment plant is currently operating at (141%) of its
hydraulic capacity and (191%) of its design organic load.

Wastewater Treatment:

Figure (26) shows the wastewater treatment processes at Kufranjeh treatment
plant which consists of : screening, imhoff tank which works as a precipitation
and digestion tank, first stage trickling filters and sedimentation tank followed
by the second stage trickling filter and sedimentation tank. Reclaimed water is
chlorinated before being discharged to an adjacent stream.

Sludge Treatment:

Sludge generated at the first and second treatment stages is returned back to the
imhoff tank where it is thickened and digested then transferred to the drying
beds.

Table (49) shows the actual and typical design for drying beds operated at
Kufranjeh treatment plant. It can be seen that the total area of the drying beds
is not sufficient to treat the disposed sludge from the imhoff tank, an area of
(3,000 m?) is available while the required area is (9,000 m® ). Due to the
shortage in drying beds capacity, the operators apply sludge at relatively high
depth (50cm) to the drying beds.

Sludge Generation Rates:

Table (50) shows the liquid sludge and dewatered bio-solids generation at
Kufranjeh treatment plant. The treatment plant generates about (60 m’/day) of
liquid sludge during the period November to April and (3.5 m’/day) dewatered
bio-solids during May to October.

48



ROYAL SCIENTIFIC SOCIETY

LS dedal) Lot

Table (49): Actual and typical design for drying beds at Kufranjeh treatment plant.

Parameter Unit Actual Design* | Typical Design**
Total area m’ 9,000
0 (0.16-0.23m*/capita)

Number of units = 6 z

Length m 83 6-30

Width m 6 6

Sludge depth cm 50 20-30
Detention time days 30 5
Aggregate layer depth cm - 23-30

* Source: WAJ documents and person in charge at the treatment plant.